UT903611 3650 Watt Generator - Figure A

SERIES / SERIE / SERIE UT903611

FIGURE A
FIGURA A

deadecad by Leadienlice nc




Ref# Part# Description
1 678016006 Lock Nut (1/4-20)
2 640331004 Engine Adapter
3 660599002 Bolt (5/16-24 x 5/8 in.)
4 310771005 Rotor
5 660599003 Bolt (5/16-24 x 7-3/4 in., Hex Hd.)
6 638678002 Lock Washer (5/16 in.)
7 310227005 Stator
8 310410001 End Bell
9 661302001 Bolt (1/4-20 x 5-1/2 in. Hex Hd.)
10 660976002  Bolt (M5 x 16 mm, Pan Hd.)
11 519785001 Brush Cover
12 638703001 Ground Lug
13 0065134 Capacitor
14 678390001 Hex Nut (M5)

Qty Context Note
4

e e e e e " Y e e e e e R SN



UT903611 3650 Watt Generator - Figure B

SERIES / SERIE / SERIE UT903611

FIGURE B
FIGURA B




Ref# Part# Description Qty Context Note
1 570358032 Fuel Line (On Filter) 2

2 678408006 Fuel Line Clamp 6
3 308459002 Fuel Shut Off Valve 1
4 310225001 Bushing w/Insert 4
5 308733001 Fuel Filter 1
6 570358031 Fuel Line 1
7 310711065 Fuel Tank 1
8 638760003 Fuel Cap 1
9 638711001 Check Valve Bushing 1
10 638710001 Check Valve 1



UT903611 3650 Watt Generator - Figure C

~ SERIES / SERIE / SERIE UT903611 ~

FIGURE C
FIGURAC

\. Rendered hy | eadVenture Inc




Ref# Part# Description Qty Context Note

1 660958001 Screw (6-20 x 3/8 in.) 6
2 660914002 Screw (M3 x 6) 4
3 638678004 Lock Washer 4
4 678810002 Hex Nut (1/4-20) 2
5 638496004 Cover Plate 1
6 661503011 Screw (1/4-20 x 5/8 in., Hex Hd.) 2
7 570412002 Outlet Cover (120 Volt) 2
8 570412001 Outlet Cover (240 Volt) 1
9 290400003 Duplex Receptacle (120 Volt) 1
10 780350004 Circuit Breaker (15 Amp, 125 Volt) 1
11 290400007 Twist Lock Receptacle (120/240 Volt, 20 Amp) 1
12 290514001 Connector w/Leads 1
13 519707001 Rear Control Panel 1



UT903611 3650 Watt Generator - General Assembly

SERIES / SERIE / SERIE UT903611




Ref# Part#

1

10
11

12

13

14
15
16
17
18

19
20

21

22

23

24
25
26

27

310222003

570356001
660599002

660591004

290403025
940780009
678655001
678457003

638386003
310223002

678672002

661558002

678259003
519712001
660591006
570335001
678145002

678505003
638387002

678016006

638675004

661502005

310715001
310712001
310224003

638704001

Description

Carrier
Assembly

Engine (Subaru

OHC)

Isolator

Bolt (5/16-24 x

5/8 in.)

Bolt (5/16-18 x
2-1/4 in., Hex

Hd.)

Control Panel
Control Panel

Label

Cord Retainer

Lock Nut
(3/8-16)

Washer (3/8 in.)

Wheel

Spacer (3/8 in.

ID)

Bolt (3/8-16 x

4-1/4 in.)
Lock Nut
(5/16-18)
End Cap

Bolt (5/16-18 x

1-1/2 in.)
Rubber Foot

Flange Nut
(5/16-18)

Foot Bracket

Washer (1/4 in.)

Lock Nut
(1/4-20)

Washer (5/16

in.)

Bolt (5/16-18 x

3/4 in., Hex
Hd.)

Lanyard
Release Pin
Handle
External Star

Washer (5/16

in.)

Qty

—

\]

[\

(o)

O\ =

(o)}

[\

—

A



Ref# Part# Description Qty Context Note

Bracket (Carbon
Canister)

29 310723003 Canister 1
30 570358030  Purge Hose 1
31 638710001 Rollover Hose 1
Cable Tie (18.6

28 638708004

32 900333012

n.)
Lock Washer
33 638678002 (5/16 in.)
34 638497002 Heat Shield 1
35 519728001 Handle Bracket
Spacer
36 661503005 DOl (1/4-20x1
in.)
Generator Head .
37 310227008 Assembly 1 (See Fig. A)
38 290404001 Oround Wire
Assembly

39 901687001 Gasket 1
40 309323001 Muftler 1
41 678654001 Hex Nut (8§ mm) 2
42 638682002 Spark Screen 1
Screw (#8 x 3/8

in.)

Danger Hang
Tag

45 940678208  Data Label 1
46 940617032  Start Label 1
47 940707081 Danger Label

Fire Danger
Label

49 940514005 Lock Pin Label

50 940705143 Logo Label
Engine

Lubricant Label

Hot Surface
Label

Ground Warning
Label

54 940515016 CPSC Label 1

Combustion
Label

56 570356002 Isolator 1

43 661300001

44 961030006

—

48 940974007

—_—

_— —

51 940708007

52 940680021

—

53 940513008

—_—

55 940947003

—

Spacer (3/8 in.
ID)

Operator's
Manual

57 678672002

[u——

988000458 Not Shown



UT903611 3650 Watt Generator - Wiring Diagram

SERIES / SERIE / SERIE UT903611

BREAKER 15A
DISJONCTEUR
DISYUNTOR

sl

240 VOUTLET I 128 V OUTLET

PRISE
DE120V
] SALIDA

PRISE DE 240 V / SALIDA DE 240V DE120V

r~

120 V OUTLET

PRISE
DE 120V

SALIDA
DE 120V

DISYUNTOR
" N

BREAKER 15A
DISJONCTEUR

WIRING DIAGRAM

SCHEMA DE a;A?LA E / DIAGRAMA DE CABLEADO
endered by | eadVenture Ioc






